
-·----·- - - - ---~------- ~-- --- -- ...- -- --~---- - ~ -- -- -- ------ --

[\ 
-J 

centro de educación continua 
facultad de ingeniería. u na m 

', 
'' 

TRATAMIENTO DE AGUAS RESIDUALES 

•', 1 

NEUTRALIZACION 

__ .. ,' 

DR. UBALDO BONILLA O. 

Tacuba 5, primer piso. México 1, D.F. 
Teléfonos: 521-30-95 y 513·27-95 

- -- - - 1 

l 



Dro Ubaldo Bonilla D. 

Contenidos 

1. Introducci6n 
2. M~todoa de neutralizaci6n 
3. Diseño de lechos de caliza 
4. Diseño a base de lechada de cal 

Bibliografía: 

l. $ckenfelder w. W. Wqter Pollution Control. Jenkins 
Book Publishing Co., 1970 

2. Sawyer c. N. Chemistry for Sanitary Engineers. Me Graw
Hill Co., 196? 

Fair G. M, Geyer J. c. and Okun D. A. Vlater Purifica
[...]
"""=---...ll..-li.__...!!,.,-~=._J!..&-.JlP~_...&.a' ~.,.,z.;r m........ 1 .Jl " n,__ --='~ n L. 1 r • • t -~ 

.01 .05 J .2 . 5 1 2 5 10 20 30 «> 50 60 10 80 90 95 98 99 99.8 99.9 99.99 

PERCENT EQUAL OR lESS THAN NO. 

0 ~__, ~~ •• ~1G .. o-4~.),EF.EEC.1i.VNESS ... OJ~~<eeJ~RA.fr~r .t:.REA]:~v~fEN.T ~ ,fOR PRORO.S,E,Q __ "-R_EGIO~_Ir\J~;-:;<~0 
' ¡ ... ~--~ 

-' - '> 

o o 

.,. ',, 

o 



11 

o 

Table 2o Soluble Organic Removals by Lime Pretreatment* 

Results BOD5 COD TOC 

Hean Filtered 
influent (mg/1) 168 464 201 

Mean filt:ered 
effluent (mg/1) 131 408 155 

Mean rernoval 37 .56 ·46 

o (mg/1) 

Mean removal 24 13 23 
(%) 

n " 

*All data from filtered samples 

o 



CASE,. II - INTEGRATED REFINERY/PI:TROCHEMICAL INSTALLATION .-, 
" 
" 

Two waste streams were selected for the integrated refi~ery/ 
-' . 

petrochemical study. Pretreatment was obviously required as 
'• ' 

influent oil and suspen~ed solids concentrations were occasi~nally 
more than ~n order of magnitude above the accepted limits· foi suc

c~ssful biological treatment. Neutralization was also a necessity 
~ 

as the influent pH ranged between 2.0 and 10.0 with a mean Ot 6.0.· 
- ' 

It was also recognized that pretreatment would provide the a9di-
tional benefit of removing a portien of the soluble organic ¡oad

ing since co-precipitation occurred when the pH of the commiñgled 
' ~ ' 

W?ste streams was increased. ;' 
. Air flotation on a bench-scale was urtsuccessful and grayity 

¡; 

s~paration of oils and solids from the neutralized waste was~only 
' 

marginally successful. However, it was found that a settleable 
;: 

f·locculant suspenlsion could be developed at a pH above 8. O. On 
this basis, a pilot plant was designed and constructed to test 

' 
and refine treatment alternatives. The pilot unit incorporated 
facilities simil~ to those described for~ the regional syste~, 

J 

i.e., equaltzation, rapid mixing with chemical addition, pr~ry 
?' 

qlarification, and secondary biolog~al breatment. 
~ddition provided for pH adjustment, floc: formation 

'• 

Chemical~ 

and increased 
settling vel-ocit:i:Jes. l. 
" z· 

r The pil·ot unit was equipped so that either lime o:.: caus"tic e 
might be added fdr pH control. More,bver ,~ facilities were av.ail-

·" 
~ble for adding a soda ash solutionJ Feeding equipment for pdd-
ing polyeleqtrolytes was provided and ev~ntually facilities~were 
provided to1add ~owdered limestone slurr~. 
~s a weighting aqent. 

.. 
The latter was used 

!. 
.; 

Both Cqustic and lime were tes~ed fqr pH control, but ~~ 
éimticipated:. the ¡Lime proved to be more effective. The lime :·not 

1 
only cost one-fifth as much as the caust~c per equivalent 

1 . 

o 

o 

~eight of base, but it materially enhanc~d settling of the-floc. () 
~ydrated lime was used as the primary source of base throughout 

:. 

i, 



o 
J. -

Üle prog.rhm. Dosage ranged from 250 to 900 mg/1 t.o obtain pH 

levels of 8.0 te 11.0. An operating pn cf ahout 8.5 provided 

optimum floc formation and settling. A lime dosage of 350 mg/1 

was required. Massive lime additicn did present a potential prob~ 

lem in that the available natural alka.lini-cy t-Jas insufficicnt to 

precipitate all of the calci~ and the unstable effluent inter

ferred with subsequent treat."'·nent s'ceps. 

Concern over the f~~e of thesc excess calcium ions togcther 

\.vith anticipated problems in controlli::.g the pH of the mi:-.:ed 

liquor prompted the addi tim1 of soda ash. D~as .. ::.ic pH rf.Xluc"i.:ic:"ls 

to below four had occurred during the Dench-scale biological 

·t::-eatabili"i:.y studies" This lot!J pH probli2l'ói is a fairly corr.rnon 

occurrence t•ú':le~1. treating some refinery wa~tes o !t t>las hoped: 
that. the ;;;;odi:. asn'1 tvould precipit~te the e~cess calcium ions, · 

() enhance tho sc~tlc&bility of the floco ana buffe¿ the biological 

procezs asa.ins'l:: detrimental pH changes o It ~vas fow¡d tP..at "éhe 

natural biclogica:l reduction in pH :Czom an influent of 8.5 to a 

mean oi 7.0 shifted the carbonate-bicarbonate balance and rcd~c¿d 

the carbonate ionís availablc for calciu.'il carbonate precipita.tion 

to appro::x:ir:iat.ely on~-t:t-;enty fifth oi that. ente:cing the aeration 

basin. The res·,.ü;,1::. being that the primary· effluent '''c.s :cende~cd 
rr~re stable by biological treatr~nt and soda ash addition was 

o 

not required' for this purpose. Dr~stic pH shift.s did no-e oc-=u:
in the pilot unit" and soda ash preved to be unnecessary as a 
buffer. Furthermore 8 cosJc analysis indicated t:hat a weighting 

agent could be applied more effectively i'n 'che iorm of powdered 

limest.one. 
The primary clarifer 't·las operated fo,r approximately t'\>?O . 

2 months at ov.erflow rates ranging bet~~iean aoo to 1, lOO gpd/ft 1. 

The pilot unit could be operated either a~ a reactor clarifier 

or in the convent;ional centerfeed cor,figu~ation. Similar to :. the 
regional treaL~ent systen, the flocculant suspension responded 

favorably to, turbine flccculation bu~ the: internal recyle had a 



detrirn~ntal ~ffcct en performance. In both cas~s, a true floccula
tor clarifier would ha•Je been the optimum equiprnent selection~ 

·· Actual performance can best be character ized by extended: 
periods of high efficiency punctuated by periodic gross dis-

-
charges of oily sludgeo Each ~ailu~e could be traced to abnor-
mal1y high influent oil conc'eD·trátd:d¡¡s o Normally, the influcnt 
oil remained le'ss than 200 ~/1 bUt on occasion jumped to over 
700 mg/1 which in turn trig~er~ a ~iari'fica.tion failureo This 
pr~blem was eventually overcome- bY operating the unit at an oyer
flow rate of approximately 6'00 gpd/ft2 and adding rnassive quaz:l
tities of weighting agent when influent oil levels rose signifi
caJ)tly. 

After t~e appropriate operationa1 techniques had been pe~-

o 

fec;ted, effluent o11 and suspended solids concentration could be 

ma~ntained consistantly below 50 mg/1~ Removals of COD in th~ 
primary treatment Unit are shown in Figo 5~ Approximately 40-
percent of the in~uent loading, or a totai of 1,700 mg/1 of COD CJ 
was removedo 1 Oil and grease rernoval ranged from 100 to 5,000 
mg/l with a mean o~ approximately s:o~mg/ll 

., Consider1ing the characteristics C!>f th~ waste streams, it .; is 
believed that1 lime coagulation followéd byraedimen'tation offered 

1 ,, 

' th~ only worktlble alterna ti ve for effective oil and suspended:· 
so~ids remova~o F~thermore, this technique provided the add~d 
at~raction of taking advantage of co-precipitation to assist in 
the removal of significant quantites ~f dissolved organics. 

~~SE III - VISCOSE RAYON PLANT 

( The third case for application of limé in ~he primary tr~at
meQt unit invblve~ a synthetic fibers~plant. Although the instal
lation also included a polyester facility,¡most of the signif~cant 
wa~te streams1 were1 generated in the ctt.ursei! of visco se rayen p;o-

' duc;tion. 
' 

., ,: 
t 

o 



. 
, 

o- Q. o 
---------------------------------------------~----~~----=------~--. 

7000 

6000 ' . -

INFLUENT 

' EFFLUENT COD 

-- -- .o1 .05--;~- -.2- .5·---t -2 - - 5 : lO--,-:-· 2o:-:3o ~4{J:OO 6o 7o --so--:oo-9·5 9·s- 99 99.899.9 s9 
. PERCENT EQUAL OR LESS THAN NO. 

FiG.5. EFFECTeVENESS OF PRH\~Atq·y- TREATfuóENT FOFf INTEGRATED 

REFINEF-?Y 1 PETROCHEM~Ct~l FAC~lJTY .· 

-~r--- . 
' ·- ':' 

..... 
V'l 

1 
1 

'i 



Thesc wastes strearns can generally be catagorized as either 
p.lkaline or acid. 'l'h~ alkaline waste st~e¿:¡,n are produced ~!hile 
disolving cellulose to form viscose. ~elluJ.c::.c is made soll,lble 
in carbon disulfide under alkaline cond~tions and wastes are 
generated through the separation of unusable he~icellulose or 
by normal process spills and losscs. r:.:·:"i.e~e wastes ha ve a pH 
ranging from 10 to 11, a BOD5 of approximately 300 rng/1, a COD 
of about 450 rng/1 and contain negligib:e quantities of zinc or 
other heavy metals o In the next pro=.:.:ss step, the dissol ved 
cellulose, (viscose) is precipitated a~d polymerized by ex~~usion 
or spinning in an acid bath. Zinc is added to the sulfuric< acid 
bath to enhance the toughness of the rayen fiber. 

The wastes generated during the; acid process characteris
tically exhibited a pH of leas than 14, a soo5 of less than ~00 
mg/1, and z{nc co:ncentrationa ranging frotn 15 to 20 mg/1. ~'llien 

90mbined, t~e twa streams had a mean flo~ rate of approximately 

16 

o 

.7 MGD with peak flows of up to 9 MGD'. Q 
The reaction which takes place upon mixing the two waste 

~treams is essent1ially the same as ::nat used in the production 
of rayon, i.e., the acid waate precipitatres and polyrnerizes: a 
portien of the soluble cellulose re~mainin9 in the alkaline ~aste 
stream. Sorne· previous treatrnent sch~nes ~ok advantage of tpis 
phenomena by mixing the t\.;o strew"Us prior¡ to sedimentation "in 
large earthe.n ponds o Unfortunately, variations in the character
stics of the alkaline waste coupled :~ith difficulties in ~~intain-, 
~ng good scttling in the ponds resul~cd in inefficient organic 
removals and did ::nothing to reduce efflucnt zinc concentrat~bn. . ' 

The proposed treatment systern took adv~nge of the natu~al 
co-precipitation:of organice but optimized it to achieve rna~irnum 
rernovals. ~he first step in design ·invo~ved a detailed waste
water survcy to insure that all con~amina~ed wastes were collected 
lnd routed t·o the new treatment site. Bonch-scale treatability 

' ¡ 

~tudies \>Jere thon performed to develop dc;:¡sign criteria with. the 
; ) 

specific objectives of essentially aompl~te zinc removal and .. max-
irm.L"U organic precipitation. 

o 



o 

o 

o 

17 

The ~ench-scale test rcvealed tha~ once the sol~bl~ cellu
lo~e had come in contact w1th an acid cnvironment an1 orecipitated 

.. ~-- ,' ' 

it remained insoluble even at an elcvated pH. Furthermore, t~e 

additicn of lime to th~ commingled waste not only removed zinc; 
but also coagulated th~ precipitat~d cellulose. As shcwn in Fig. 
6, effluent concentrations of approx~mately 0.5 mg/1 zjnc could 

he achieved at a pH of less than 9.0. The effectiveness of lime 
coagulation in organic removal is illustrated in Fig. 7. On .the 

average, 300 mg/1 of lime were required to obtain a design P~. 
-- ' t ' 

of 8.5 with maximum p~ak dosages of up to 750 rng/1. It is anti-
cipated that lime coagulation/sedimentation will reduce the 
org~nics by 65 to 70 percent and achieve 95 percent or better . 
zinc removal;;. · r. 

The proposed~ treatment facilities consist of alltaline equal
ization, pre~ix ahd rapid mix basins ·, chemical sto~.:age and f~ed 
facilities, tand a: floccula.tor clá.rifd.er. r- Cellulose precipitat.ion 
will take place in the premix basin upon commingling of th; two 
waste streams a" L'ime will bé added in the: rapid mix basin. 

The ·bench-sc.ale studies indicated that the lime floc sett¡ed 
well and setJ\tling; was enhanced b~ <;entle ~locculation, but the 
floc was ~usceptable tq shear. To compensate for this probl~m, 
mixing will ;be accomplished with lowrspeed, large-diamzter tur
bines. The tendency for floc destru~tiorowill be reduced by 

using a low~speed screw pump to lifti the Mastewater to the 
flocculator :clarifier. The clarifer· will 1 provide approximately 
15 minutes Qf low intensity floccuiation and will operate at·a 

' . 2 
mean overflGw·raue of 900 gpd/ft. ~ 

Although. lime was selected as the primary che~ical f~r pH 
adjustment, :1a backup system was pro"'ided nto feed caustic. 'the 

' 

sy~tem was instrumented for autornat±c addition of sulfuric 
acid to the :1prern~x basin for precipitatiQ.n of dissolved organics 
in the case i:of tempo:rary suspension rtOf w~ste acid t·eleases. 

1, 



j 

~ 
~ 

• 'j 
"l 

J 

'. 

1 
·t 

' ¡ 
l 

-
....... 
Cj) 

E -
u 
z 
N 

1-
z 
<t 
~ 
~ 
z 
~ 
w 
a. 
:J 
CJ) 

·, !' ,. ' 

. 

25 

20 

15 

10 

5 

o~. ----~~----~--~~------~----~ 
2.0. - ·_ 4~0 ·: s.o a.o· 10.0 12~0 

' ' 

. . -· pH -

FiG. 6 -
ll 
1 

ZiNC REMOVAL BY L~ME ADDITiON 

1& 

o 

'Ü 

o 



o 

-
....... 
O' 
E -o z_ 
<l 
~ 
w 
o 
z 
w 
(!) 

>-
6 
1-z 
¡:! 
<l z 
~ 
w 
o~--

::> 
(f) 

o 
200~----~--~--~------~------------~ 

160 . 

120 

so 

40 

soo·o 
CODo 
LIME L:m<Wm 

GAUSTIC ..,o.,~= 

""> ~~~~~~~~~9~~~~~~ 

-=0=.=. =· =====~ 

o~----~--~~~-----~----~~------~ 
2.0 4.0 6.0 ' 8.0 10.0 12.0 

. pH 

F~.G .. 7 

o 

. -. 
~0\l.l\L.~~ Of"·-O:R{lJANiCS- +HROUG-H- LHt~E: COAGULAtf~ON ANO. SEDHV~'E NT ATION 



. ' 

SU~.ARY 

Three case histories have been presented to illustrate the 

potential of lime coagulation/sedimentation for industrial waste

water pretreatment.. In each case, lime pretreatment served not 

only to adjust pH and reduce contaminant concentrations to ~ 

level suitable for secondary biological treatment, but also re

moved significant quantities of dissolved organics. These re

movals of dissolved organics are of partic~lar significance be
cause the precipitated constituents are generally large mole
cules or polyermized entities and these are generally difficult 

to degrade biologically. 
Lime pretreatment represents a viable process alternative 

J 

~hich should be considered in many cases. Therefore, in many 
treatability · investigations the scop'e of the study should be· 

broadened to include evaluation of coagul·ation/sedimentation' 

pretreatmen'b 

REFERENCES ~ 

1.. Gloyna, E. F~ ~nd w. W. Eckenfelder, _~\fater Quality Improve
Inent by Phys1cal and Chemical Processes, Vol. 3, University 
of Te:>eas Press, Austin, Texas¡ (1970). <' 

2. Ford, O~ L. and J .. Eller, Unpublished Reports, Engineering-
Science, I~c., (1973).. ', ;: 

20 

o 

o 

o 



, .... ,,..:w, ...... 

o 

.,. 

o 

o 

I IJ I T I A l R E S P O ; ! S E 

~~ O -B R E ~·! E :< Y l·J A S T E 
- h ,. ""' 

T R· E A T M E N T S U ~ V E Y 

p < 150 ,000·-·-· 

150,000 <···¡:; < 750~0JO . 
" ' 

750,000 ~ p < 1 ,500,000 
... ~. ~~ 

1,500,000 < p 

6 

9 

20 

18 



o o o \ 

.. 

' ' 
--:M:~It Cctd ·k:-~-(Jj~- Hot ,::.:._ H<'i-"J~ 

WC'I1 t. i'lk "<'r1 !Jnk liltcr 
e k 

< ' 

:;;'1<'1'1 ~<:'¡:'S ---·-· --~ ) ' 

•' 

,• 



Q 

__, 
ro 
(Q -(./") 
2: 

< 
e~ 
CJ 

1!) 

o o 
- .• 

-CER,EAt l-~.l\ IN LISt\GE TRENO 

1 
7 ! W.lrl'h¿)-.. --=~"""'~.-,.....-n~-<="Z<'-'T~~~·~·•·-"'~-..,.. .,_ , .. ·•·· ..-~-.-

J. 

1 .,. 

; 

~ ---, =-~~-;,.·= -.z.-,... --=·-=-.. ==·"· -=bbJ::;;;-Jd=-.------.:-'-.. ----~--=L~-:--'=-,_J._-~:=-1=--=-l-!~l-= .. ==-=-==_J==--'- 1 1 -'---L-L'-. : ~-- -1 e -.::;.... -~ ;-- ...- .. - - ~s;,r.~;:;.. :a:-t~~l.~ ~..::,~-=v-~,4==- 1::7~- ... ~ 

101, no~ . 1, r.oo, oou 



o~ 
LLJ 
LLJ 
ro ,-

e~ , 

o 

10 

-~-~-r-r~-f"'"~--::------l-------¡------ .----,- --( . ~---~ -~- ~----.- ---.-----,------ ~----~-~----T-1---~ r-

MALT USAGE TRENO 

L__LLl 1 ---'----' .J __ L_L .... LJ __ L 1 ~-~.L---!----l--........J--L--!1 _j_j_ 

1oo, coo· 1, 000, 000 . ifJQ;660: 

ANNUAl PRODUCTION (88L BEER/YR) 

o o 



o o o 
1 . 1 J 

¡- -------. ·¡-··,·-~·-,·-

IOPS US.''.C.[ lR:::NiJS 

0.40 l -.1 
l 

•.. 
_J l 
~ . 
C..Q . ' .. 
......... ' 
V> 
e:: 
..J 

0.~0 

_J _ _LL_I _______ t ___ ~_l __ J __ .L . .J:_ .L.LI_ ________ :_l__:.__.L _ _L __ L._.L.L J_.! -~ 

o 100,000 1,000,000 lO,C}),G:JO 



0::: 
w 
w 
Cf..l 

_J 

es 
0:) -1-
V> 
<( 
w 
>-
<..:> e 

;¿· 

:_¡-: 
u 
1-
o_ 

>-e-:: 
o 
LtJ 
¿~ 

C) 
e:,¡ 

(/) 
(:!:¡ 
_J 

o 

0.8 

0.4 

(l 
"'. 

·--' __ I_.L_L_I __ 

·100 fYV) 
' 

'-

PONE DR l ~D P l fCII! i~G YEAST US/\G[ TRHJD"., 

_ __ _I ___ _L ___ L_ __ L ___ L_...l_ I_L 1_ __ ._. ___ J ___ t_ __ j_J ___ , __ .L.l __ .,1_. 

· ".~,,.., or.o 1 ' I):V' . , .J 
10, fl)), o',~ 

A~lNUAL PF:CDL'CTIOr~ (~GL CEER 1 YR) 

o o 



., 

0-:: 
l.J-' 
L1.l 
('() 

_ _j 

0.:::1 
CYl --

(_') 

_ __..J 

o 
o 
u 
___..J 

e::( 
!
(_) 
1-

o o 

4 TC·TAL COCLING \NA TER USAGE TRENO: 

T T 
' i ~· i 

2 - ( 1 1 .. " 

:-:...k-1.!-.a-..A.-..a...~ ¡· -~~"~~~·"·~·~"~---~-~·j·---·"""' ----·~~- -,----·-~-,.·----~~"-=~---~le>--~·-~"~ 
• 

'l 

~~LD-•~~'----------~--~ 
100,000 